

AAR17-0215
AR

SAMPLE KEY: 2017-00931

SAMPLE TYPE: Warehouse Stock



Central Materials Aggregates Lab

TEST REPORT: Road Stone

LAB NO.: AAR17-0215

MATERIAL: CRUSHED STONE FOR SURFACING, CLASS A

SAMPLED BY: Ryan, Jason

QUARRY NO: A22090

SENDER NO.: 2JR17-058

SPEC NO.: 4120

AGG SIZE: 0.750

QUANTITY: 6000

PRODUCER: PATTISON SAND COMPANY LLC

SAMPLE LOCATION: Stockpile

BED/DESCRIPTION: G2-G3

SOURCE: FRENCHTOWN- NE-18-T93N-R02W , CLAYTON

DATE SAMPLED: 10-MAY-17

DATE RECEIVED: 15-MAY-17

DATE REPORTED: 30-MAY-17

Also used for Bedding Stone

AFTER 16 CYCLES, F&T METHOD A % LOSS	8
AFTER 25 CYCLES, F&T METHOD C % LOSS	3
LA ABRASION % LOSS, GRADING B	47
DEL. MAT. - CLAY LUMPS	0.6

COPIES TO: DISTRICT 2

Pattison

Jason Ryan

SIGNED: KEVIN JONES

TESTING ENGINEER